
 
 
 
 
 

Exhibit 5 
 
 

February 12, 2019 Revised NPDES Renewal Application  
for Starkist Samoa Co. (AS0000019) 

  















































1787 SENTRY PKWY W #120,

BLUE BELL, PA 19422,

UNITED STATES

NOT FOR CONSTRUCTION

AutoCAD SHX Text
VISCERA

AutoCAD SHX Text
COOKER

AutoCAD SHX Text
SCREW PRESS

AutoCAD SHX Text
DECANTER

AutoCAD SHX Text
OIL/WATER AND FISH SOLIDS

AutoCAD SHX Text
FISHMEAL SOLIDS TO DRYER

AutoCAD SHX Text
WASTEWATER

AutoCAD SHX Text
FISH MEAL PLANT AND PRODUCTION FACILITY

AutoCAD SHX Text
OIL AND WATER

AutoCAD SHX Text
OIL AND WATER

AutoCAD SHX Text
PRE-COOKER

AutoCAD SHX Text
SUMP

AutoCAD SHX Text
OIL

AutoCAD SHX Text
RAW FROZEN TUNA
[...]
place (CIP) wastewater. The characteristics of the condensate wastewater have low concentrations 
of total suspended solids (TSS), oil and grease (O&G), total phosphorus (TP) and organic nitrogen. 
It has been observed that the condensate wastewater contains a moderate concentration of 
ammonia. The evaporator CIP process uses 5% sodium hydroxide solution to periodically remove 
accumulated O&G and fish solids from the internal cavities of the evaporators. From information 
provided by the equipment vendor, StarKist anticipates that the CIP process will be required 
approximately once per week and will generate 350 gallons of the 5% solution, which will be 
discharged to the facility’s wastewater treatment system. The chemicals in the CIP wastewater will 
be “spent” and final chemical rinses will be held in the system and used as the first rinses on the 
next CIP cycle. The condensate and CIP wastewater will be discharged to the wastewater treatment 
system. 

Wastewater is also generated by two new air emissions scrubbers, which have been installed to 
address odors from the fishmeal processing equipment, and by washdown. The air emissions 
scrubbers may use 35% sulfuric acid, 50% sodium hydroxide and 12.5% sodium hypochlorite in 
two separate stages to first remove ammonia odors, and then remove odors associated with volatile 
organic compounds and hydrogen sulfide. The actual chemical quantities required in each scrubber 
are minimal and approximately 12,000 gallons per day of scrubber wastewater is generated at a 
pH ranging from 8 to 91. The scrubber wastewater is discharged to the fishmeal sump and then the 

                                                            
1 Currently, StarKist has not been adding chemicals to the scrubbers as odors have not been detected through regular 
monitoring of the scrubber exhaust. 



facility’s wastewater treatment system via the dock sump. A fishmeal sump is used to collect 
washdown, steam condensate, and a portion of evaporator condensate from all areas of the 
Fishmeal Plant, and to transfer the wastewater to the LSW treatment system via the dock sump.  

LSW from the butchering and cooling area is primarily generated from rinsing processing 
equipment, plus sanitation operations. Wastewater from this area flows by gravity from local 
drains to the dock sump. Wastewater is generated from the packing area during both production 
and sanitation activities and is transferred by gravity through floor drains and in-line strainer 
baskets to the dock sump. Floor washing and general housekeeping wastewater is also directed to 
the wastewater treatment system via the dock sump. 

LSW generated from the can retort equipment is generally comprised of once through cooling 
water. The cooling water is supplied by ASPA and treated with sodium hypochlorite to a residual 
chlorine concentration of 1 mg/L before entering the retorts. The can retorts are filled with cooling 
water at the end of each cycle to reduce the temperature of the cans prior to removal and handling. 
The cooling water is pumped to a cooling water reclaim tank to reduce its temperature, and then a 
portion is treated via reverse osmosis and reused as boiler feed water. Reclaimed water that is not 
reused  flows to a pumping system located near the wastewater treatment system, which feeds dock 
washing, floor washing, and other non-contact uses in the main production facility. Unused reclaim 
water flows to the screen effluent sump where it joins the screened wastewater from the dock 
sump. Cooling water from the pouch retort area is internally recycled through cooling towers and 
the cooling tower blowdown is discharged to the dock sump.  

Seawater used to thaw frozen fish is collected in a collection sump and recirculated for the entire 
thawing cycle. The thawing water is treated by sodium hypochlorite as it is recirculated to maintain 
a residual chlorine concentration ranging from 2 to 5 ppm to prevent microbe growth (process code 
2-F). Once a thawing cycle is complete, wastewater generated by the thawing process is pumped 
directly to the LSW surge tanks. A portion of the thaw water also flows to the east dock trench 
which then discharges to the dock sump. Please refer to Drawing P101 and Drawing P102. 
Estimations of average flow from Facility operations are included in Drawing P102 and Section 
II.B.3 (below).  

Section II.B.3 (Form 2C) - Wastewater Treatment Description 

1. High Strength Wastewater (HSW) Treatment System 

HSW is generated by two primary operations: fish pre-cooking and fishmeal solids processing. 
HSW represents approximately 4.5% of the total wastewater volume generated by the Facility on 
a daily basis, of which the stickwater contributes 1.5% and the pre-cooker contributes the 
remaining 3.1%. The estimated average total daily wastewater flow generated by the Facility is 
2,000,000 gallons per day (gpd), of which approximately 90,500 gpd is considered HSW. 

As described in Section II.B.2, HSW is processed through two process evaporators to reduce the 
volume, and the evaporator concentrate is processed with fishmeal solids through the dryer. 



Wastewater discharged to the treatment system from the fishmeal and pre-cooker areas now 
includes evaporator condensate and scrubber blowdown. Both wastewater streams from the 
evaporator systems are discharged to the wastewater treatment system via the dock sump. The 
historical HSW treatment system has been decommissioned.  

2. Low Strength Wastewater (LSW) Wastewater Treatment System 

Wastewater generated from all other sources at the Facility, including production operations, 
washing and rinsing of equipment, sanitation processes, and impacted stormwater from alleys, 
rooftops, and dock areas, is considered LSW, and combines with the evaporator condensate and 
scrubber blowdown in the Dock Sump as described in Section II.B.2.  

Wastewater leaving the dock sump represents approximately 60% of the total wastewater volume 
generated by the Facility on a daily basis. The estimated average total daily wastewater flow 
generated by the Facility is 2,000,000 gpd2, of which an estimated 1,295,000 gpd is collected and 
pumped from the dock sump, including rainfall.  

The average rainfall is estimated to result in  approximately 24,000 gpd of stormwater runoff 
collected in the dock sump, based on climate data for the American Samoa region from a dataset 
spanning 22 years (1990 to 2012) and a total exposed facility area draining to the wastewater 
treatment plant (including the wastewater treatment area) of approximately 142,000 square feet 
(ft2), calculated from dimensions taken from Drawing M001 (also shown in the EPA Multi Sector 
General Permit Stormwater Pollution Prevention Plan [SWPPP] for StarKist [Map #2]). Peak 
rainfall is estimated to contribute approximately 947,000 gallons in one day, based on climate data 
from the last 15 years.  

Rainfall that collects on the dock, impacted rooftops, alleys, and wastewater treatment areas is 
directed to the dock sump for treatment through a dissolved air flotation (DAF) system further 
described below. The following areas of the facility potentially contribute stormwater that is 
treated by the facility: roof drains from the boiler stacks and fishmeal area, docks (where fish 
handling and unloading occurs), and alleys (where sanitation chemicals are stored, under cover, in 
addition to food ingredients such as olive oil and vegetable oil). 

The majority of the wastewater generated at the site accumulates in the dock sump from various 
areas and generation points as noted on drawings P101 and P102. Wastewater from the dock sump 
is screened via an automated screening system (process code 1-T) and is then pumped to three 
rotary screens operating in parallel for additional coarse solids removal (process code 1-T). The 
wastewater then gravity drains into the screen effluent sump, where it is pumped to the wastewater 
surge tanks. The overflow from the reclaim water tank also discharges to the screen effluent sump, 
where it is combined with the wastewater and transferred to the LSW surge tanks. The surge tanks 
also receive spent thaw water. The surge tanks are hydraulically connected to the reclaim water 

                                                            
2 The anticipated maximum daily wastewater flow generated by the facility is 3,000,000 gpd, based on the estimated 
maximum daily flow corresponding to the maximum daily production anticipated for the next permit term.  



tank to provide a total working volume of approximately 137,000 gallons. The surge tanks are 
used to dampen the hydraulic surges from the processing facility and maintain a more consistent 
flow through the wastewater treatment system. The surge tanks will be equipped with mixers in 
2019 to keep solids suspended. Solids removed from the surge tanks and rotary screens are sent to 
the local landfill for disposal. 

Wastewater is pumped from the surge tanks to the DAF unit prior to final discharge (process code 
1-H). The DAF unit is the primary wastewater treatment process in the wastewater treatment train 
and removes TP, total nitrogen (TN), TSS, and O&G from the wastewater stream in advance of 
discharge via the outfall. The DAF unit has the following dimensions: 

 Depth:  20 feet (ft) 
 Diameter:  45 ft 
 Operating volume:  237,000 gallons 
 Capacity:  approximately 2,600,000 gpd3 
 Average surface loading rate:  approximately 0.87 gpm per square foot (gpm/ft2)  
 Solids loading rate:  approximately 1.75 pound per hour per square foot (lb/hr/ft2) 

From the surge and reserve tanks, the raw wastewater is pumped to the pipe flocculator. Alum 
(aluminum sulfate) coagulant is injected into the wastewater where it enters the pipe flocculator, 
and polymer flocculant is injected further downstream inside the flocculator.  

Immediately downstream of the flocculator, the wastewater is blended with a side stream of 
recirculated, clarified water from the DAF tank. This recirculated stream is injected with 
compressed air following discharge from the DAF tank and then blended into the flocculated 
wastewater stream via two DAF recirculation pumps installed in parallel (duty and standby). 

The alum acts to coagulate wastewater particulates by neutralizing ionic charges, which causes 
flocculation and precipitation of dissolved phosphorus (process codes 1-G, 2-C, and 2-D). The 
polymer added promotes the formation of larger floc by forming long polymer chains around 
smaller particulates to improve capture across the DAF system (process code 1-G). The dissolved 
air introduced through the recirculation of final effluent is released once the wastewater reaches 
the atmosphere, generating bubbles which attach to solids and float them to the surface. Floating 
solids are skimmed from the top of the DAF tank and stored in a DAF float tank (process code 1-
H). From the DAF float tank, the solids slurry is processed through a wastewater decanter, with 
polymer addition, to further separate solids from liquid (process code 5-D). Separated and 
dewatered solids are sent to the local landfill, while the centrate is returned to the DAF center well 
for further treatment.  

                                                            
3 The current capacity of the wastewater treatment system infrastructure is not adequate to treat the anticipated 
maximum daily flow requested in this permit application. However, the infrastructure will be upgraded as needed to 
provide the necessary capacity during the next permit term.  



Wastewater enters the DAF system in a central well and spreads out radially to the outer edge of 
the unit, where it passes under a scum baffle and over an effluent weir into the effluent launder. 
From here, treated DAF effluent flows through a Parshall flume where an ultrasonic level sensor 
continuously measures the final effluent flow rate and a pH sensor continuously monitors the pH 
for compliance. Sodium hydroxide (NaOH) is metered in as needed to adjust the final effluent pH 
to achieve compliance with the effective NPDES permit limits (process code 2-K). Finally, effluent 
wastewater flows by gravity to the effluent wet well, from which it is pumped into the discharge 
pipeline and combined with final effluent from Samoa Tuna Processors, Inc. (STP) prior to 
discharge through the Joint Cannery Outfall (JCO). 

3. Facility Wastewater Streams to Ocean Disposal 

Historically, the ocean disposal program collected high strength wastewater streams from the 
Facility in a 300,000 gallon storage tank, and periodically disposed of the material at a permitted 
disposal location approximately 5 miles off-shore. StarKist is currently in the process of reinstating 
the ocean disposal program for several HSW sources at the Facility. The HSW considered for 
ocean disposal include: 

 DAF Sludge;  
 pre-cooker wastewater;  
 evaporator condensate; and 
 fishmeal sump. 

Resuming ocean disposal of a portion of the HSW will reduce the loads discharged through the 
JCO to Pago Pago Harbor. A wastewater sampling event to quantify the pollutant loading from the 
wastewater streams that are being considered for ocean disposal was completed in November 
2018. The data collected during the event for each of the ocean disposal streams were used to 
estimate the impact on the final effluent once ocean disposal is reinstated.  

Section V.A-C (Form 2C) - Effluent Characteristics 

Because ocean disposal of a portion of the HSW has not yet resumed, measured effluent water 
quality data representing these conditions are not available. The final effluent characteristics 
presented in Form 2C were instead estimated based on the impact of disposing DAF sludge, pre-
cooker wastewater, evaporator condensate, and fishmeal sump wastewater on the final effluent. 
The wastewater effluent quality used to calculate the estimated wastewater effluent quality  
included all sampling results that are considered representative of StarKist’s effluent water quality 
at the discharge monitoring point from April through December 2018. In mid-March 2018 a 
number of minor treatment system improvements were implemented including, relocation of the 
wastewater decanter centrate to the surge tank, increased viscera processing, fishmeal pumping 
configurations, and increased training and focus on spill prevention. These changes resulted in 
improved final effluent wastewater quality which was then maintained by the Facility for the rest 
of the year; therefore, wastewater data collected from April to December 2018 represents the 
current operating conditions. The data includes:   



 final wastewater effluent data representing samples that are analyzed on-site and reported 
in the Discharge Monitoring Reports (DMRs); 

 splits of these effluent samples that are analyzed by TestAmerica;  
 effluent samples collected for the semi-annual JCO effluent testing reports; and 
 samples collected for the Priority Pollutant Scan (PPS) analysis.  

For days where more than one sample was collected and analyzed for a constituent (including split 
and duplicate samples), reported concentrations for all samples were averaged to compute an 
average daily concentration. The flow measured and presented in the DMR for the given day was 
then used to compute an average daily mass load.  

The maximum daily loads were estimated by subtracting the estimated reduction in pollutant 
loading as a result of sending HSW to ocean disposal from the maximum loading of pollutants 
observed in the final effluent from April to December 2018. The maximum concentration of 
pollutants was estimated by calculating the maximum observed concentration of pollutants from 
April to December 2018, calculating the load of pollutants using the maximum observed flow from 
April to December 2018, subtracting the estimated reduction of  pollutant loading as a result of 
sending HSW to ocean disposal, and calculating a new maximum pollutant concentration by 